



## STC Test Report

Date : 2017-07-14  
No. : HC410253

Page 1 of 4

**Applicant(Code:PEA004)** : Peel Away Labs Inc  
One Little West 12<sup>th</sup> Street Stal007  
New York  
NY10014 USA

**Description of Sample(s)** : Seven submitted samples said to be :  
1. CRIB-A-PEEL (Waterproof Mattress Protector / Pad)  
2. CAMP-A-PEEL (Waterproof Fitted Bedsheet)  
3. DORM-A-PEEL (Waterproof Fitted Bedsheet)  
4. SPA-A-PEEL (Waterproof Fitted Bedsheet)  
5. PEELAWAYS FULL (Waterproof Fitted Bedsheet)  
6. PEELAWAYS TWIN XL (Waterproof Fitted Bedsheet)  
7. PEELAWAYS QUEEN (Waterproof Fitted Bedsheet)  
Supplier : Kunshan Jumei Compound Fabric New Technology Co Ltd  
Country of Origin : China  
Country of Destination : USA

Sample(s) Received Condition(s): In intact original package under ambient temperature

**Date Sample(s) Received** : 2017-06-20

**Date Tested** : 2017-06-21 to 2017-06-27

**Investigation Requested** : USA Consumer Product Safety Improvement ACT (HR4040)  
1. Children's Products containing lead – Total Lead content on substrate in accordance with Sec. 101(a).  
2. Phthalates content in accordance with Sec 108.

**Conclusion(s)** : The submitted sample **complied** with the test requirement of the USA Consumer Product Safety Improvement Act (HR4040), Children's Products containing lead in accordance with Sec. 101(a) and Phthalates content in accordance with Sec 108.



KWOK Nga Yan, Bernice  
Authorized Signatory  
Chemical and Food Department  
For and on behalf of  
The Hong Kong Standards and Testing Centre Ltd.

**The Hong Kong Standards and Testing Centre Ltd.**

10 Dai Wang Street, Taipo Industrial Estate, N.T., Hong Kong  
Tel: (852) 2666 1888 Fax: (852) 2664 4353 E-mail : hkstc@hkstc.org Homepage : www.stc-group.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.  
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.



## STC Test Report

Date : 2017-07-14  
No. : HC410253

Page 2 of 4

### Method(s) Used:

1. Inductively Coupled Argon Plasma - Atomic Emission Spectrophotometry
2. Gas Chromatography / Mass Spectrometry

### Test Result(s):

#### 1. Total Lead content on substrate in accordance with Sec. 101(a)

Test Item(s)	CRIB-A-PEEL (Waterproof Mattress Protector / Pad)	Specification
Total Lead content	<0.005%	0.010%(max.)

#### 2. Phthalates content in accordance with Sec 108

Test Item(s)	CRIB-A-PEEL (Waterproof Mattress Protector / Pad)	Specification
Di-n-butyl phthalate (DBP)	<0.01% (w/w)	<0.1%(w/w) <sup>a</sup>
Benzyl-n-butyl phthalate (BBP)	<0.01% (w/w)	<0.1%(w/w) <sup>a</sup>
Di-2-ethylhexyl phthalate (DEHP)	<0.01% (w/w)	<0.1%(w/w) <sup>a</sup>
Di-n-octyl phthalate (DNOP)	<0.01% (w/w)	<0.1%(w/w) <sup>b</sup>
Diisononyl phthalate (DINP)	<0.01% (w/w)	<0.1%(w/w) <sup>b</sup>
Diisodecyl phthalate (DIDP)	<0.01% (w/w)	<0.1%(w/w) <sup>b</sup>

Notes : a denotes limit for the tested material.

b denotes limit for the tested material which can be placed in the mouth by children.

### **The Hong Kong Standards and Testing Centre Ltd.**

10 Dai Wang Street, Taiipo Industrial Estate, N.T., Hong Kong  
Tel : (852) 2666 1888 Fax : (852) 2664 4353 E-mail : hkstc@hkstc.org Homepage : www.stc-group.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.  
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.



## STC Test Report

Date : 2017-07-14  
No. : HC410253

Page 3 of 4

### Photo(s):

CRIB-A-PEEL (Waterproof Mattress Protector / Pad)	CAMP-A-PEEL (Waterproof Fitted Bedsheet)
	
DORM-A-PEEL (Waterproof Fitted Bedsheet)	SPA-A-PEEL (Waterproof Fitted Bedsheet)
	

### The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Taiipo Industrial Estate, N.T., Hong Kong  
Tel : (852) 2666 1888 Fax : (852) 2664 4353 E-mail : [hkstc@hkstc.org](mailto:hkstc@hkstc.org) Homepage : [www.stc-group.org](http://www.stc-group.org)

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.  
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.



## STC Test Report

Date : 2017-07-14  
No. : HC410253

Page 4 of 4

PEELAWAYS FULL (Waterproof Fitted Bedsheet)	PEELAWAYS TWIN XL (Waterproof Fitted Bedsheet)
	
PEELAWAYS QUEEN (Waterproof Fitted Bedsheet)	
	

\*\*\*\*\* End of Test Report \*\*\*\*\*

**The Hong Kong Standards and Testing Centre Ltd.**

10 Dai Wang Street, Taiipo Industrial Estate, N.T., Hong Kong  
Tel : (852) 2666 1888 Fax : (852) 2664 4353 E-mail : hkstc@hkstc.org Homepage : www.stc-group.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.  
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.